CITY OF PHILADELPHTIA

OFFICE OF THE DIRECTOR OF FINANCE ROB DUBOW
Room 1330 Municipal Services Building Director of Finance
1401 John F. Kennedy Boulevard

Philadelphia, PA 19102

(215) 686-6140

FAX (215) 568-1947

March 15, 2023

TO THE PRESIDENT AND MEMBERS OF THE
COUNCIL OF THE CITY OF PHILADELPHIA:

There has been transmitted to the Council the proposed Twenty-Seventh Supplemental
Ordinance (the “Twenty-Seventh Supplemental Ordinance”) to the Restated General Water and
Wastewater Revenue Bond Ordinance of 1989, as supplemented and amended (the “General
Ordinance”). Unless otherwise noted, the capitalized terms contained herein shall have the same
meanings assigned to them in the General Ordinance. The Twenty-Seventh Supplemental
[...]
replacement, or identified as having an existing or imminent failure through Closed-Circuit Television
(“CCTV”) inspection results. Through the Sewer Assessment Program, the Water Department is
considering expanding the preventative maintenance program to include sewers with defects identified
through CCTV that indicate the pipe is likely to fail in 5 to 10 years.

5.3.2 Nutrient Management Initiatives

The Water Department has been an on-going and active stakeholder in DRBC’s on-going designated use
attainability studies which seek to assess the feasibility and costs associated with achieving enhanced
aquatic life supporting water quality standards in the Delaware River Estuary. It is anticipated that DRBC's
studies will inform the inclusion of nutrient (nitrogen or ammonia-nitrogen) limits in the NPDES permits
for the three WPCPs. Depending on the magnitude of those limits, the Water Department could be



required to implement capital improvements such as enhanced nutrient removal processes at the three
WPCPs.

The Water Department is proactively assessing operational and process changes as well as capital
improvements to reduce the effluent ammonia loading from the WPCPs. One such project currently
under design for the Southwest WPCP will remove ammonia from the return centrate flow from BRC
prior to introduction to the plant. The centrate is a low flow waste stream with high ammonia
concentrations. As such, the project offers the potential to achieve substantial reduction in the Southwest
WPCP discharge. The Northeast WPCP is conducting studies to assess potential ammonia removal
through the optimization of the step feed aeration process. P&R is conduiting bench studies in advance of
potential pilot studies of alternative removal technologies, such as Nuvoda MOB, an emerging technology
for ammonia removal. The implications of potential ammonia limits will be a primary regulatory
consideration in the WWMPU.

5.3.3 Energy Initiatives

The Water Departments Strategic Energy Plan focuses on the achievement of four goals: carbon
footprint/greenhouse gas (“GHG”) emissions reduction, renewable energy generation and use at its
facilities, resource recovery and energy efficiency gains. Consistent with these goals, energy evaluations
and sustainable energy management at the wastewater treatment plants are primary considerations of
the WWMPU.

The Water Department has a variety of energy-related projects in various stages of investigation,
development, and implementation, including the following:

Renewable Energy Generation:

Biogas Cogeneration: A facility at the Northeast WPCP captures methane gas generated by anaerobic
digestion and utilizes the gas in a 5.6-megawatt cogeneration facility. The facility’s performance and
return on investment has been less than anticipated due to maintenance issues and associated
costs. The Water Department is seeking support from the Philadelphia Energy Authority which has
expertise with the administration of larger energy management and efficiency projects.

Solar power generation: At the Southeast WPCP, the Water Department’s photovoltaic solar system
continues to generate approximately 300,000 kilowatt hours (“kWh”) of AC power per year. The
Energy Team is working with plant operations to address recent challenges with system operations.

Resource Recovery:

The Water Department continues to accept used aircraft de-icing fluid from the Philadelphia
International Airport directly into the anaerobic digesters at Southwest WPCP to enhance digester
gas production.

Southwest WPCP utilizes digester gas for plant heating processes and for use at the third-party
biosolids processor, Synagro. The Energy Team is working with Southwest WPCP to identify
additional uses for the biogas generated on-site.



Energy Efficiency:

The Water Department is seeing gains achieved through department-wide adoption of conservation
practices such as lighting evaluations and replacements, facility audits and incorporation of energy
efficiency considerations into all new capital projects.

5.4 Water Pollution Control Plants Overall Operations

The Water Department owns and operates three WPCPs, Northeast, Southeast and Southwest. All three
are conventional secondary treatment plants with activated sludge treatment. Operation of the facilities
is supported by computerized monitoring and control systems and an onsite process control laboratory.
The on-site laboratories are managed by BLS. Process data can be viewed from dedicated operator
stations and through web-based systems. These systems can be used to trend real time process data in
conjunction with sample analyses to support operational decisions. Most unit processes have some
degree of automation, but operators must still monitor the process to adjust setpoints; and manually
adjust those systems which are manual. Monitoring for permit compliance is scheduled by BLS, with
sample analyses conducted at the on-site laboratory or the BLS Central Laboratory Facility with some
external contract laboratory support.

These facilities exceed requirements for treatment efficiency and were recognized by the National
Association of Clean Water Agencies (“NACWA”) in 2021 with either Platinum or Gold Peak Performance
awards. The Southeast WPCP received a 22-year Platinum Award recognizing 22 calendar years of perfect
NPDES compliance, while the Southwest and Northeast WPCPs received Gold Awards recognizing perfect
compliance in 2021.

The Black & Veatch Team conducted site visits at each of the plants in September 2022. The site visits
included interviews with plant management and facility tours to observe the condition of the facilities and
the recently completed, on-going or planned capital improvements. Projects in design, procurement, or
construction were reviewed and these are in line with goals outlined in the last master plan including, wet
weather management, asset replacement, regulatory compliance, and “Utility of the Future”. Most
projects are aimed at replacing aging assets or upgrading facilities to reduce maintenance demands /
improve facility operability. However, many of the larger projects in the pipeline and discussed during site
tours were directly related to meeting the requirements of the LTCPU or are associated other
improvements to improve effluent quality and reduce environmental impact generally.

Day-to-day operation of the plants was also discussed during the site visits. Some common operational
challenges were identified during these discussions. All facilities cited succession planning as a major and
immediate concern due to potential retirements in the short term. Consistent with the other units, the
Northeast and Southwest WPCPs are experiencing high vacancy levels, particularly for maintenance
personnel (trades and semi-skilled labor). Additionally, it appears that insufficient coordination between
the BRC and the WPCPs has resulted in delays in accepting the biosolids, creating challenges for the
operations of the WPCPs. It is our opinion that continued delays could impact plant capacity or
performance. The Water Department is in discussion with BRC to address this challenge.



Projects and plant operations for individual facilities are discussed in greater detail in the following
sections.

5.5 Northeast WPCP

5.5.1 Service Area

The Northeast WPCP receives a mix of residential, commercial, and industrial wastewater from north and
northeast Philadelphia, eastern Montgomery, and southern Bucks Counties, as shown in Figure 5-1. The
Northeast WPCP receives water treatment residuals from the Baxter Water Treatment Plant through the
collection system. A substantial portion of the collection system includes combined sewers. The Water
Department has committed to reducing CSOs by reducing hydraulic bottlenecks within the collections
system which will ultimately increase flow and loadings experienced by the Northwest WPCP during wet
weather events.

5.5.2 Capacity and Performance

The Northeast WPCP is rated to treat a maximum of 210 MGD as monthly average flow, 315 MGD as daily
average flow, and 435 MGD as a peak instantons flow. In compliance with the COA, the Water
Department, completed construction of the high flow management system in 2018 increasing the plant’s
total permitted peak instantaneous capacity from 435 MGD to 650 MGD. The facility continues to comply
with all discharge permit requirements.

In FY 2022 the Northeast WPCP treated an annual average flow of 182 MGD and a maximum daily flow of
380 MGD. A review of regulatory reporting indicates that permit requirements associated with cBODs and
TSS removal were met and that permitted effluent limits of concentrations and loads associated with
cBODs, TSS, and Fecal Coliforms were not exceeded.

5.5.3 Treatment Processes

Raw wastewater enters the facility through a combination of low-level and high-level gravity sewers and

is screened. The combined flow is then de-gritted in detritor tanks prior to being split between two sets of
primary sedimentation tanks. Primary sludge is pumped to the gravity sludge thickener facility. Primary
effluent flows on to the step feed activated sludge process which consists of seven aeration tanks and
two sets of secondary sedimentation tanks. Primary effluent from the two sets of primary clarifiers enter
the step feed aeration tanks from opposite sides. The flow split is controlled by gates which can adjusted
seasonally or as needed to manage elevated flows. Aeration tanks are aerated with blowers and fine
bubble diffusers. After secondary settling the effluent flows to two chlorine contact basins which are
dosed with sodium hypochlorite for disinfection before discharge to the Delaware River. Waste activated
sludge is pumped from the underflow of the secondary sedimentation tanks to sludge thickening.

The high flow management system allows for the diversion of primary effluent in excess of what can be
treated with the step feed activated sludge system. This diversion runs from one of the primary effluent
channels to the chlorine contact tanks. This is to allow for a reduction the discharge of untreated



wastewater by increasing the flow through primary treatment and disinfection during wet weather
events.

Primary sludge is thickened with four gravity thickeners and waste activated sludge is thickened with
twelve dissolved air flotation thickeners. These thickened sludges are blended and fed to eight anaerobic
digesters where solids are stabilized, and biogas is produced. Biogas can be sent to the Cogeneration
System as discussed in section 5.5.4 or utilized for on-site heating. Excess biogas can be flared. Digested
biosolids are pumped to the sludge transfer station for holding and are ultimately transported by barge to
BRC. Concentrated scum, screenings and grit are hauled to the Southwest WPCP and ultimately landfilled.

Residuals from the Baxter water treatment plant include substantial amounts of iron hydroxides which
bind phosphorus and are removed with residuals. This results in the need for the Northeast WPCP to feed
phosphoric acid at a low dose to prevent phosphorus limited conditions, which would inhibit the
biological process.

Most unit processes have some degree of automation, but operators must still monitor the process to
adjust setpoints; and manually adjust those systems which are manual. Automated systems include raw
influent pumps, bar screens and associated systems, influent flow splitting to the primary sedimentation
tanks, blower, and air flow control valves for DO control in the aeration tanks, return sludge pumps,
sodium hypochlorite dosing, scum gates at sedimentation tanks, sludge thickening systems, and digester
feeding.

5.5.4 Cogeneration System

Biogas produced in the anaerobic digesters is sent to a 5.7 MW biogas cogeneration facility. Biogas is first
cleaned and dried to condition it for combustion. Cleaned biogas is blended with natural gas and fed to
four gas engines. Electricity is generated by these engines and waste heat is recovered by a propylene
glycol heat exchange system. Energy is provided directly to the Northeast WPCP while waste heat is used
to heat the anaerobic digesters. Historically this system has produced about two-thirds of the facility’s
electricity needs. In the past several years these processes have provided about $2.5 million in cost
avoidance though this number has dropped over time due to a downward trend in natural gas and
electricity prices. However, recent changes in energy prices could alter this trend.

The facility is owned by BAL Green Biogas I, LLC on land owned by the City of Philadelphia. In 2011 the
facility was leased to the Philadelphia Municipal Authority. All lease obligations are covered by the City of
Philadelphia as Water Department operational expenses pursuant to a sub-lease agreement with the
Philadelphia Municipal Authority. The Sublease will expire September 25, 2029, unless the Philadelphia
Municipal Authority uses its option to renew for an eighteen-month term.

The facility is operated by Water Department staff and maintenance is provided by Ameresco through a
maintenance contract. When balancing expenses (lease obligations, maintenance, operations, natural gas
purchases, and insurance) against cost avoidance, the total expense of the facility has increased in the



past several years to $4.0 million (2017-2020 average) from $1.9 million (2015-2016 average) (2021
Biogas Cogeneration Facility Financial Analysis).

5.5.5 Facility and Utility Maintenance Projects
Below are lists of the projects discussed with Northeast WPCP staff during the site visit, with the project
numbers and names listed as accessed November 2022. Several of these were substantial topics of
conversation at the time of the site visit as they will either ease operational or maintenance burdens or
allow for improved treatment or capacity to meet COA goals.
Projects Under Construction or Substantially Completed:

(71086, 71087) New Gravity Thickeners at NEWPCP

(71104) Upgraded Balfour Street Plant Entrance at NEWPCP

(71102, 71107, 71108, 71109) Pretreatment Facility at NEWPCP Addition

(71112, 71118) Return Sludge Line FST 2

(71113) Chillers and Hot Water/Glycol Pipeline Replacement

(71116) Replacement of sludge gas piping

(71123, 71146) Digester Dewatering and Maintenance

(71127, 71144) Boiler Replacement at STB and PTB

Projects in Project Controls:

(71088) Acquisition of Properties for Plant Addition

(71120) PLC Software, Programming, and Hardware Replacement

(71085) Lighting (Phase 1) Replacement

(71096) Replacement of Interior and Exterior Doors throughout the Facility

Projects in Design:

As of November 2022, there were 26 projects in CIPIT identified as being in Design. The projects address a
range of process and facility needs including but not limited to replacement of piping, tanks and
mechanical equipment, switchgear and control station enhancements, replacement of the process
control laboratory, and betterment of the plant road and a pier.

A major point of discussion during the site visit was the maintenance requirements required by the
commissioning of the new gravity thickener facility. The project has been substantially complete but
awaiting completion of punchlist items since 2019. The primary startup issues and maintenance burdens
are associated with the primary sludge pumps. Plant management’s conclusion is that the pumps, which
were selected for efficiency, are not robust enough for a challenging application like primary sludge.
Despite maintenance challenges, the primary sludge pumping project is perceived to have been
successful in its goals. This project allows for primary sludge to be pumped at a higher rate, increasing the



performance of the primary sedimentation tanks at high flows, and reducing odors. While the project is
meeting goals, the excessive maintenance needs consume valuable maintenance staff resources and
detract from routine maintenance of other equipment. A better solution is needed to promote reliability